
























tpomag.com    April 2013   13

merce Township and several neighboring communities. While design capacity 
is 8.5 mgd, the average daily fl ow is just under 2.0 mgd.

Wastewater is collected through a sprawling network of pressure and 
gravity-fl ow sewers and grinder stations. It fl ows into the plant through 

Ovivo screens and into a PISTA grit removal system (Smith & Loveless).
From there, the water moves on to Ovivo Carrousel oxidation ditches and 

clarifi ers for biological treatment and nutrient removal. The system uses rotor 
aerators and includes anaerobic and anoxic zones that enable the plant to 
meet stringent limits for phosphorus and nitrogen. These high standards (less 
than 0.2 mg/L P and 0.5 mg/L NH3) are driven by the sensitive nature of the 
receiving stream and the presence of the endangered redside dace minnow. 

After biological treatment, disc fi lters (Aqua-Aerobic Systems) further 
reduce suspended solids, and a UV unit (Siemens Water Technologies) disin-
fects the fl ow. Effl uent discharges to a tributary of the Seeley Drain, which 
ultimately fl ows into the Rouge River. 

Biosolids are stored and thickened by a belt press (Ashbrook) that deliv-
ers cake at about 15 percent solids. Outside contractors’ trucks haul the cake 
to a landfi ll. The operation has neighbors close to the fence line, so the new 
system includes packed tower odor scrubbers. Two units are located in the 
headworks building, and another serves the solids processing area. 

An elaborate SCADA system provides precise process control and off-site 
monitoring and response. “The system provides many benefi ts,” says Knauf. 
“It’s a hybrid system integrated by a local fi rm, Commerce Controls. It gives 
us information we never had before.”

The remote alarm and operation capability also saves money. “Before, we 
couldn’t make changes without sending an operator on a two-hour call out 

Commerce Township Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT
   (monthly avg.)

CBOD 261 mg/L 0.04 mg/L 4 mg/L

TSS 229 mg/L 0.80 mg/L 20 mg/L

Phosphorus 5.62 mg/L 0.14 mg/L 0.5 mg/L

Ammonia nitrogen 29.22 mg/L 0.02 mg/L 0.2 mg/L
   (4-month rolling avg.)

LEFT: Chris Coffey, left, former plant superintendent and current consultant, 
with Greg Knauf, current plant superintendent. ABOVE: The Commerce Town-
ship team includes, on stairs, from left, Mike Gibbons and Tom Wood, opera-
tor II; John Aitken, operator I; Isaiah Johnson and Mike Severs, operator II; 
Adam Hopper, assistant superintendent; front row, Coffey and Knauf.

(continued)



14     TREATMENT PLANT OPERATOR

to the site,” says Knauf. Now, opera-
tors can make changes remotely via 
laptop computers. 

An on-site laboratory handles 
operational samples only. Report-
able numbers are run at the Walled 
Lake-Novi treatment facility.

 
BIG IMPROVEMENT 

The upgraded plant offers sev-
eral improvements over the previ-
ous operation, in the eyes of Knauf 

and Coffey. For one thing, the selector zones in the BNR system have elimi-
nated filamentous growth. With the collections system spread out over sev-
eral communities, and population only a little more than a third what the 
system is designed for, septicity and hydrogen sulfide in the influent waste-
water promote undesirable bacteria.

Coffey notes that the team became skilled at dealing with filamentous 
growth back in 2004, with help from Dan Holmquist and Doug Hill of the 

Michigan Department of Environmental Quality. So far, there have been no 
such issues with the new system. 

The SCADA control system gets high marks, as well. “For example, we 
once got a call at 3 a.m. showing a high level in the influent wet well,” says 
Knauf. “We then had an instrumentation failure, causing all the pumps to 
turn on and push solids out of the clarifier. The laptop controls we have now 
sure would have been a big help then.” 

Coffey observes, “SCADA is something we really needed. It has made an 
unbelievable difference in response time and control over the process.” In 
the old plant, the aerators were either off or on at a high or low setting. That 
promoted over-aeration and wasted energy.

“It drove DO levels way beyond what they needed to be,” says Coffey. 
“Now we can keep DO at levels necessary to nitrify, by setting the desired DO 
level in the SCADA system, and the system then uses variable-frequency 
drives to ramp the rotor speed up or down.”

 
ENHANCED PROCESSES 

Soda ash is another thing of the past. Before the BNR system, the plant 
would nitrify and use up alkalinity. “We’d get significant swings in alkalinity 
and pH,” Coffey says. “Operation wasn’t as stable as we would have liked. So 
we started using soda ash to maintain the proper pH in the mixed liquor. We 
did that for six or seven years, adding soda ash on a daily basis.” 

Today, the BNR process stabilizes alkalinity. “We don’t have to lug bags of 
soda ash out to the system anymore,” says Knauf. 

Increased sludge storage capacity is another positive. “We used to rely on 
a rotary drum thickener to prepare the biosolids before land application,” 

Knauf says. “We had 500,000 gal-
lons of storage capacity — not a lot 
of flexibility there. We could get up 
to our eyeballs in solids.” 

Obviously, that had implications 
on the treatment process, since the 
plant wasted up to 50,000 gallons of 

solids daily to maintain the proper cell residence time (CRT). The new solids 
handling train includes a second (redundant) belt press, which can be 
brought into service if solids volume warrants it.

Knauf and Coffey say the old plant ran well, but was nearing its hydraulic 
and organic loading capacity. “Our capacity was around 2.4 mgd, and we 
were running at 1.7 to 1.8 mgd,” says Coffey. “We had no emergency fallback, 
no place to divert any excess flow.”

EIGHT STRAIGHT
The Commerce Town-

ship Wastewater Treatment 
Plant is one of just a handful 
of facilities to have won a 
Peak Performance Award 
from the National Associa-
tion of Clean Water Agen-
cies (NACWA) for eight 
consecutive years.

The plant received a 
Silver award in 2004, when 
it had just a single permit 
violation; Gold awards in 
2005-2008 for no violations; 
and Platinum awards since 
for five consecutive years or 
more of violation-free 
performance.

NACWA is involved in  
all facets of water quality 
protection. Its website calls 
the organization a key 
stakeholder in the legislative 
and regulatory arenas, 
holding collaborative 
relationships with members 
of Congress, Presidential 
administrations and the 
EPA. Peak Performance 
Awards recognize member 
agency facilities for out-
standing compliance with 
their NPDES permit limits.

The Commerce Township staff members share diverse duties. Here, Mike Gibbons performs water testing in the lab. 
(Laboratory solutions from USABlueBook.)

“Our overall concern is how we serve our clients. We do whatever we can to 

maintain water quality standards and keep our customers happy.”
GREG KNAUF

 
CRT-DRIVEN

Some things don’t change, even 
with a new process. In the case of 
Commerce Township, it’s the opera-
tional team’s approach to good per-
formance. “Consistency is the key 
to effective wastewater treatment,” 
Coffey says. “You’ll be successful if 
you establish a good environment 
for your process and then keep it 
the same.”

He and Knauf say the run of 
NACWA awards is due in large mea-
sure to the plant staff finding the 
right environment for the bugs to 
thrive. Their team members are 
Assistant Superintendent Adam 
Hopper; operators II Mike Severs, 
Tom Wood, Mike Gibbons and Isa-
iah Johnson; and operator I John Aitken.

The team worked diligently to find the best food-to-mass ratio and the 
best CRT to maintain. “We developed spreadsheets that allowed our operators 
to establish consistency and achieve the same ratios every day,” Knauf says.

After experimentation, a food-to-mass ratio of around 0.1 and a CRT of 